i 4 / INTRODUCTION

}_‘ ,,]Lm‘iggg_pg éﬁ?}i:}iMD | %}g;g il ; \= l g = ,g g mgd}gm;fgg,f 1L m] B ﬂ+}§; y ’?} "F | Lam
=2l g;%i%j‘?@pg%’E@f".-f’.f"if?%‘f@—*—}' FARPE S AGEFTFARENZE BE 2
2 o

2 b

ToMDAE B A d PE R EFEAT FAF ORISR 2RI TN g R
m—,3Dﬁ‘f’rb'lﬁ"ﬂz s MDE-F T F A G2~ BiF2F 8 -

Thank you very much for choosing MD Helicopter. In order to assembly correctly
and get the best performance, please read the manual carefully before assembly.
Please keep the manual for reference when you do the fine tune or repair in the
future.

The MD Helicopter is the brand new series of Ming Da Helicopter. It has been
developed by Ming Da Technology team through precise process of design and
thousands of intensive tests. No matter your requirement is stable or high
performance 3D aerobatics, MD Helicopter is your best choice.

#2 %55 / CAUTION

A BPA ST Ao BRERFL6AN T FESZL R Y, VARE IR
PRA SRR ke f Tk A AR RA G ERP L AL
SRR RPN S IR R a«#&? EA U RE R ELTLL A
CE 2 AR BB TR L AR S e BT RR Y 0 AR F R AR &
NRHA ST B RSP R EAEAD Uﬁwa Qpo A FEREAD R A2
PRESHTRRELTHRE S BAT R BRI

This MD RC Helicopter is not a toy, it is prohibited for ages under sixteen. As it is
intergraded with many hi-tech electronic and mechanical parts, improper
assembly, setup as well as operation will possibly injure the user or other people.
Please ask professional hobby shop or experienced users to help you doing the
final check of assembly and setup, and be cautioned to follow your local safety
operation requirements. Manufacturer will take no liability of injuries if products
are not properly assembled, setup or operated. RC Helicopter is an expendable
product. Once consumers start to use, the parts will possibly start to attrit, and
will not accept any replacement or return requirement. In case of repair
requirements, please contact our authorized dealers. They will provide free
technical support of repair as well as parts supply services at applicable good
discount price.

# 7= 218 %57 / Safety Rules
g s / Keep away from Buildings, Trees, and Power Towers




SHRELAPUERE - R R BAF - B WS EREEY LR -
FALFARYEF R4 FH SRS - FRIAHAER @KL I F A B
fle i APAA A AT RY B S RE R BT R I R BRY &
TR AR MR AR AR s R X TR EREY AT Uk A R

As RC Helicopter flies at demanding speed, it is dangerous when crashed. Thus,
fly field becomes very important. It is important to keep away from people,
buildings, trees, and power towers. It is particularly essential to avoid improper
operation to prevent from hurting people or any damages to private properties.
It is recommended to select a wide fly field and use wide safety landing bracket
for the first flight. This will reduce the risk of unexpected damage. For the safety
consideration, please do not fly at the bad weather of raining and thunder.

Wi bp 4y / Avoid to fly alone

IHREFHRED > FRANRATIARREIAORFEERET ARSI DT - B F R
EREZIF NS % o

S PR ETLEY A F - Tifﬁi&ﬁ% R GEELHpREERE > Sk
__I‘;}_%;}F]g.‘j FAREHET L - BHEBROEIEAPBUREE SRR 2OREE ]
FEDER ~ (PRTGHRET AL PPk u.sssﬁ) °

It is essential to confirm whether there is any one takes the same frequency
transmitter as yours before flight or switch on your transmitter. If the
transmitters with the same frequency are switch on, it will interfere with each
other and cause failure of control function. As the control of Helicopter is difficult,
it is important to have good experienced pilot to assist and avoid operation alone.
Being a good pilot of RC helicopter, the concept and responsibility of keeping
safety rule is the most important issue. It is highly recommended to practice
pilot skill by using PC flight simulation application software.

e

BApEE P R / Keep away from Rotating Parts

PEE R P A A FEEF Rl Tr BT 6 R A/ kR H D
B A2 HEITEREERIE LG E R R

It is important to make sure there is nothing near the running area of Main Rotor
and Tail Rotor. To avoid from any dangers, please keep away from the Helicopter
when the Main Rotor and Tail Rotor are rotating.

By RESR / Keep away from Humidity
ERBANRID FIH BT I F oS PG HOP A RRERF 0 WL AR




BOA RPFER Y o UE R FE MBS E PN I BRI 2 T IR hg,

As the Helicopter contains of many precision electronic parts, it is absolutely
essential to keep away from humidity or aqueous vapor. In order to prevent from
any damaging to the electronic parts caused by humidity, it is strictly prohibited
to operate the helicopter at bath room or in raining days.

#apEok / Keep Away from Heat Source

FHE AP LA UPOMA AT ~ R 3B &2 28 HF » FI R G2 BHEER > LT
B R M AT G o

As many parts of RC Helicopter are made of Polyoxymethylene (POM) or Nylon,
some are made of precision electronic components, it is absolutely essential to
keep away from heat source to prevent from deform or damage of the parts.
B 2 B 2R BT R EIURF AT hEARY

Following the above safety guild lines, you will be able to enjoy the flight.

- i i%- % 3 j# / Regular Maintenances

# ¥ & 4/ Regular inspection
TESRIAPIHFF eI A F & T REFFALEEL e 2
%}Hﬁf Mo 24 B gL RR R T RAFL w72 § > BEPFRT L ERL
GREREL S ZREALAR AL AP I RAEDY R UREFRE DT PRI R AR
1 f“iﬂb °
Electrical Helicopter consists of precision parts and components. In order to
keep the helicopter with good and stable performance, pilot should always keep
all the parts and components in good condition. If there is any worn or damaged
parts caused by the lack of good maintenance, the helicopter might crash or not
able to function properly. It is essential to do the regularly inspection of parts
which is the key to keep you helicopter in good condition.

3% ¥ ¥ & £ 2./ Key check points of Main Rotor

1.3 *% ¥ % % &/ Main Rotor Housing :

FLEFERFAEAANP  BEFY §FAPHE AP DRBT > FRALEE ~ Hw
APhE TG RN TR L R PR R H B B R AT e

If there is any unusual rotation of the Main Rotor, or unusual vibration on the fly,
please check Main Blade, Feathering Shaft, and Main Rotor Shaft regards of the

balance condition or deform situation. Please replace with a new Main Rotor
Housing in case of needed.

2.2 % ¥ ¢ =% B/ The main rotor rubber damper :




SERBLPRr ¢FAMERL > ERBF AR AL FERLAT

The elasticity of rubber damper will be getting worse after certain period of use.
Replace the rubber dampers if the stability of fly becomes worse caused by bad
elastic rubber dampers.

3.4 % % % &/ Main Rotor Holders :

AEF AR - AR EARAREINENIE EREREAFE R LTS KSR o A
FREFEAEHRTEENFY CRAER 7 AEEAEAT G R PRALTE A H
VIR IRER s R EFE G PR PR RETE G R 0 Ao P EEREE R (HATS
Although the pitch movement of the Main Rotor Holders has been
checked on the ground, it might need to increase the movement of pitch

after test of fly. If you encountered slower response of elevator or

aileron on the fly, you should inspect if there is any deform of Main Rotor
Holders, abrasion of bearings, gap of Linkage Balls and Ball Links, ball

missing of bearings. Replace new parts if any of the above mentioned
problems encountered.

2 %/ Notice :

B0 LR mehiide B T frends (T X0 BE AHR > B
AL FTEF FORF L ERE R E R -

The Main Blades have to be well balanced before installation. In order to get the
best thrust, adjust pitch control linkage rods to keep blades rotating on the same

surface. Any vibrations caused by poor balanced of the Main Blades will attrit or
damage parts, and cause loosen of connected parts.

4 »/ Swashplate :

fz e A PEm P fERBRFRETEL O FER L 40
cHF 2 AP RFIDEER G o FRERLF AT

When clearance of the Swashplate becomes bigger, hovering will become
unstable and the control will become inaccurate, the main blades will
sometimes unable to rotate at the same surface. Replace a new
Swashplate if you encountered the above mentioned problems.

Hga}-U‘l
“‘4«4«}

# & ¥ 2 € 8/ Key check points of the fuselage

3 #hih-ik/ Bearing of the main shaft :
%%l\rFﬁﬂé_é.?\"ﬁﬁ’\ﬂ?f%éﬁﬁf] 100%%;3&4’1% k3R
ZR{FEMFAFFEEER > LA FEVEFEAND3D Hi7
RGP EY e & A phph Rk 0 F B IR fhiph kG PR ORI ;“1—3
R eI gl 0  # AT o
The bearings of the main shaft are always worked under heavy load. It




is essential to check them after every each 100 flights. It is
recommended to replace them with new ones after 100 flights. Please
check these bearings more frequently if you fly more extreme 3D
maneuvers or there is any crash. Please replace new bearings if there is
any unusual rotation sound, bigger gaps or unsmooth rotation.

2.5 » ik 2 / One-way Bearing Set

Hodhked 2 ¥ FA4R i) @8 50 F4F L4088 anid iv 232169 50
APy ¢ AT KRR E oo

One-way Bearing Set is not an easy worn component. In order to keep it in good
operation condition, it is recommended to disassemble it and do the cleaning and
lubricating jobs every each 50 flights.

MArk F 2 A HBPLE > G2 T HE LR o

Please replace new One-way Bearing set in case there is any unusual
fluctuation of the main drive gear.

3.k @##& # / Torque Tube Drive Gear Set :

Edd iRk 3RAY Y EPFRRYFOARE AL B IR F EFR
AR AT AT HE S P { AT R, B Ak mﬂ;ﬁtl °
Although the Torque Tube Drive Gears are made of industrial high
strength durable material, they will still be attrite for a long time and
depend on intensity of the uses. In order to keep accuracy control of the
tail, please check the abrasion situation regularly. Please replace the
worn gears with new gears if the gaps between the gears becoming
larger than its allowable tolerance.

% £ 24 4 £ 8/ Key check points of all Linkage Rods and Linkage Balls
FoAlad A AR R A AR R D KRR L RN R
PEER e L HERREH “ﬁ%#ﬁiﬁmﬁh% A &l AR Ao F
TRzt~ Fp REHFSAFIRETE EF Fl iy €82 i ;i\’gﬂmfi’b &
FREIFPRABBEF AR S EERETMRD 2R E T I mEE TN 8
Z 2o

During assembly of all the Linkage Rods and Linkage Balls of the
helicopter, it is important to make sure all the Balls and the Ball Links
are able to move smoothly with correct clearance without unusual gaps.
Condition of all the Balls and the Ball Links affects fly stability and
performance of the helicopter significantly. In order to keep good
condition and good fly performance as well as safety fly, it is essential to

k]
Z




check the clearance of the Balls and the Ball Links particularly after
crash or long-time abrasion by dusts or sands. Replace Balls and Ball
Links if the clearance is bigger than allowable tolerance as which might
cause loosen between Balls and the Ball Links.

k¥ i % & £ 2/Key check points of the Tail Torque Assembly

1.k # # %/ Torque Tube Drive Rear Gear Set :

Edmegili kxR b 5 BFRKG P RO B L AT & L
AV FY s T F =N ,&.&?11'1\7» BT {\:ﬁl o R Gy RAF R EE 0L G 4 fi":jé
L m‘]‘j—ﬂ

Please pay special attention to the bearing checking. Once the gap of
bearing becomes larger than allowable tolerance, replace new bearing.
The abrasion situation of the gears also needs to check, replace new gear
in case the gear is seriously worn and affects smooth rotation of any gear.

2.k E ,ﬁ*ﬁ/ Tail Pitch Assembly :

BRENER QGRS GALRAEREFA - AT HF L TR R R Ak
FF YR 2R f?‘"‘fﬁ BEFT - X {f‘ 7 BRIV g ﬂ§§3£—~§i~f‘='ﬁ_l‘ﬂ€%€i§f% ~ig
S EEEEFA N DR TR RRF B AR BRI WL E R
&iﬁ#‘%iﬁwig%iﬁwWW%&@$£&ﬁ§$@ﬁ%§ﬁ¢%%
When fly at the meadow, please check Tail Pitch Assembly to see is there
any grass enmeshed after each landing. Clean the Tail Pitch Assembly
before a new fly in case there is any grass enmeshed. Fail to clean the
grass might cause unable to control to the tail as grass will create
resistance and affect the smooth movement of the Tail Pitch Assembly. It
is important that not to apply any lubricating oil to the Tail Pitch Assembly
as it will stick dust and cause abrasion of the bearing, and affect the
smooth movement of the Tail Pitch Assembly.

3.k % % 7z g / Tail Torque Tube Unit :

ERFEHEA S BFHS0 4 LA A ERA O AR KE R L ¥ Ao

s SRR R RE S S IR S e IR A

Please disassembly Tail Torque Tube Unit to do the cleaning and inspection jobs
every each 50 flights. In order to keep tail control in good condition, replace new

bearing if the gap of bearing is bigger than allowable tolerance, or the bearing is
worn or damaged.

4.k ¥/ Tail Blade
SREL EN EE a0 SRl T RE S SR S SR R0 F L R |




Hes LS AANRERFEFNFGH TR EERFSET

In any occasion that tail blades touched the ground during the fly, users should
inspect the tail blade right after landing. In order to prevent from unusual
vibrations which will cause abrasion or damages to other parts, please replace tail
blade if there is any damage. This will maintain good condition of the Helicopter
and good performance on the fly.

ARV BSRBPRERI TP L FL IR EHH -

Caution: Any loosen bolt/screw might cause malfunction, damage, or crash of a
RC Helicopter. Please check all of the bolts/screws regularly, and fasten the loosen
bolts/screws immediately.




HEIZ R/ TR/ H5R Assembly
SR TR

- [ - @

SHEABI L BERHABIBLE B TEERE120ALL E SR BRI X
BT AR X
BRIIARR

T00% ek ipl] B 22 FHEEM22.2V/X2

TR

NS

R apsie A RECIEH RS

FNERF/1.5mm/2.0mm/2.5mm/3.0mm/4.0mm +HE




10X19X5...X4

10X19X5.5...X2

10X17X8...X2

10XT16X2...X2

MO FZIRIE. .. X2

© R

ST .

03M-0128...X2

| 3X6X0.5...X2
ﬂ] FAX8X3...X4

M3X25...X2

M3X8...X4

M6X10...X2

9.5X17.5X4
04M-0011...X2

6.5X15X2
03M-0062...X2

03M-0064...X2

M msx32...x2

I
L

M3X25
04M-0037

03M-0063
F5X8X2.5

03M-0125

03M-0069

03M-0018

/A Caution

Jod =~ e G R U
¢ When fixing the metal parts, please
apply a little Anaerobic adhesive on it,

04M-0011

10X19X5.5
03M-0062




fHYIEREA Assembly

&&%"\Couﬂon

Py

MR S IR
When fixing the metal parts, please
apply a little Anaerobic adhesive on it.

7/00M-VB

15X28X7...X2
15X28X7

5X10X4...X1

M3X8...X6
003M-0030
M3X6...X4
M3X16..X1
03M-0052 >| 03M-0044
03M-0031 \
M3X8
5X10X4

003M-058

M3X18

03M-0119

I
I
///sb |
: M3X8

15X28X7

M3HREE

17.00
17.00

__17.00

10



03M-0072
M2.5X6
0IM-0101
M3X8
01M-0091
M2.5X18
2.6X6X0.6

=
=

01M-0091
01M-0091

=z
E
=

2.6X6X0.6

apply a little Anaerobic adhesive on it.
>
M2.5X12

M2.5X12

¢ When fixing the metal parts, please

Caution
p WELLEH T S BT, 55 FiZss

01M-0091
2.6X6X0.6

/AE:

Z9N N
A'MNNM A ¥

.ﬁi\

M3X8
01M-0094

01M-0079
01M-0087

03M-0117

00°Z1L

~ = NS o o

— = < X N

> > : : S >

(@) M H N 1 : :

= s z =2 & $g 9

W IS < x < X o
'I' %) 8 n b 0 <
Q. = s _ a & oS
D\ 7 = = = =2 03

o N

‘g.
7
700M-VC

=
e
=
@
")
7))
<
t
=
=

© [ [w—

© [
©|

11




fHYIEREA Assembly

/A EECaution 700M-VD

Jol Gy L
¢ When fixing the metal parts, please
apply a little Anaerobic adhesive on it.

M3X8...X22

M3X16...X2
01M-0091...X22

M3X8...X18
M2.5X8...X8

| Imp
NN
1

i

[ oo

| M2.5X12....X4
| I
g

H

|

| I

M3X12...X4

M3X5...X4
2.6X6X0.6...X4
03M-067 01M-0109...X8

M3X18...X2

? @
JD% TS M2.5X12
0
03M-0081
M3X16

2.6X6X0.6
03M-0109

M3X16
0IM-0104

03M-0081

01M-0091

¥YAC. M3X8
[

01M-0091
03M-0123

M3X8
M3X18

8 e
: @ © @

~ M2, 58
\OIM—OIO9

M3X8

01M-0091
03M-0099

03M-0081 =5

Z g (\ : 01M-0109
Qs
M3

M2. 5X8
03M-0090 X5 M3X8
M3X12 01M-0091

M-01 \‘\ g
P01 s \‘§
01M-0091" W7

03M-0108 03M-0068

12



01M-0091

i {;
M3XI8
01M-0091

03-0106
Y,

03M-0076
03M-0076

apply a little Anaerobic adhesive on it.

JoF T UEY DS

¢ When fixing the metal parts, please

/A EECaution

03M-0106

03M-0026
M3X18...X14

D= 012 5%5...x6

M3X8
03M-0066...X2

VE

03M-0066
01M-0091...X18

a

#HY75308 Assembly
700M-
© [ o M3x8...x9
©

13




fHYIEREA Assembly

700M-VF

03M-0128...X1 03M-0014 AifE%’fCou’rion
O PRARPE (T I 5F_FIRARE

¢ When fixing the metal parts, please

apply a little Anaerobic adhesive on it.
@) (]I} MAXS5...X4
| i sx02..x2
M4X5
( )

@)

03M-0150...X1
© A A3X16...X6
© [

M2X5...X1

SN
A <4
;ﬂ‘\l’ <)L

=—

14



=
e
=
@
")
7))
<
t
=
=

03M-0116

o0
~
o
o
|
=
o
o

03M-0127

M2X5

03M-0078

03M-A0012

\

- ¢
Mvm«/m

A - } D" i,‘,\./
om— ,,\@%\\n ..
T2
R

03M-0018

15



#HY772BH Assembly '

&E%Couﬁon

URLRSH (T 4 B 55 L BARHE
¢ When fixing the metal parts, please
apply a little Anaerobic adhesive on it.

EMEEZ@%&%E%E&SM?%%E
PHES E .
~ v I lease make sure all screws been tightened even
$$ﬁﬁ%%ﬂ%é%r$ﬂ$ﬁj(%§:$ \EE%E Zssemb\ed already by factory. °
T2 DN R B R RE VB IR e Rl ]
M2.5X12
03M-0154
03M-0134

700M-VG
[ T \12.512...X2

M2.5X6...X1

M2.5X6
12X18X4
03M-0147

M3X8...X1

M4Xé...X1

F5X13X4
F&5X13X5...X2

12X18X4...X2

@W:fli?

700M-VH
[—— M2X12...X]
| R

M2.5X16...X1
01M-0032...X1

]
|l:| FAX8X3...X2
O

03M-0079...X1

500M-|

(=  m2x8..x2

(wowem  M2X8..XT
(D 01M-0009..X1

|:| 7X11X3...X2

01M-0009

M2X8

01M-0043
M2X12

01M-0134




#HY772BH Assembly

M3X30

03M-0112

FrRERARHHE
M3X25

700M-J
@ [E] 5X10X4...X2
|:| 6X10X3...X4
@ 04M-0166...X2
01M-0091

Tighten the screw after the
tail boom been installed

01M-0249 MZXHX
M3
03M-0165 \. >

&y .

(700)03M-0121
(800)03M-0124

01M-0215

A\ EECaution
BRAKPH (- B 55 _FiRaRpE

2 When fixing the metal parfs, please
apply a little Anaerobic adhesive on it,

Jo o i < RS v, 5 P TR R IR AR A
PHE B

Please make sure all screws been tightened even
assembled already by factory.

AR (N AR R 2 Y S BRI AT,
BT AR BB

Please noticed When tightening to a plastic part
do not over tightened, otherwise may cause the
stripped.

700M-VJ
M3X30...X1
ﬂ]:— M3X25...X2
@’ [M M3X18...X2
© [ — M2X14...X2
[IE M3 set nut...X4
O ﬂ]l:ﬂ 01M-0242...X1
© W M4X4.. X1
(] 01M-0162...X2
[U 01M-0091...X2
@ ‘ 03M-0165...X2

M4 screws*4pcs, aim to the surface
MAXARLRTE S48 L
P EHE.

03M-0163
M2X14

0IM-0162

T " )
04H1-0166 P \\M3X18 6X10X3
5X10X4 &&%Couﬁon

Vﬂﬁ@ﬁ{j{ Larger ID

=
e

B E R eE 2 B ORE
Apply some grease to the one-way bearing.

ngﬁiﬁid\ Smaller ID

i




fHYIEREA Assembly

/A ECaution
O WRAASH (T S BT 55 _LIBA4HE

& When fixing the metal parts, please
apply a little Anaerobic adhesive on it,

©

M2.5X12
( 0IM-0218
@\MZS

©)

03M-0111 ﬁ?
& 03M-0018
"1@\ M3X16

2.5X4

01M-0221A

(700)03M-0097

(800)03M-0156 >
v’“iy_
>
(700)003M-096
(800)03M-0157
M2.5X10 7/00M-VK
' [ o— 012.5%12...%2
(700)03M-A110
(800)03M-A 158 © [wwm  M2X3..x4
[IB M2.5...X4
© (I A 3X T 6., X2
) @ ﬂ:~ M3X10...X3
[[wmm M2.5X10...x2
> 2.5x4.x2

18



5

BRERSH (T BB 55 _LIR%RH

£ °
o When fixin: e era qarts, eaqase
I I ) |

(700)03M-0151
(800)03M-0159

hen fixing the metal parts, plea
apply a little Anaerobic adhesive on it
o) @

03M-0105
01M-0091

M3X8

/A EECaution

=S,

M3X10

A
B
&5

(700)03M-A151
(800)O3M-A159

>
o
=
O
7
%)
<C
ey

&

T

it

19




#HY772BH Assembly -

A\ xECaution
p IREAEA (T BRI 55 L IRARRE
O & When fixing the metal parts, please
apply a little Anaerobic adhesive on it,
W 01M-0091 Zol=\\
M3X18 ) N =10
| | \\@
M2.5X6 1" 1
03M-0033 . 2. 5X6 DN

M5X5
03M-0152

O X
- IIVLLLAAAN -
I, HHLAM W
700M-VL
(e M2.5%6...X4

M4X8...X4

03M-0100
M3X18...X4

M5X5... X1

01M-0091...X4

0IM-0107—®&

6X13X5...X1

20



fHYIEREA Assembly

—
()
P
()
O
[O)
(24

i)

WY
i

\(\R‘ )} ‘ “\

JITTTTRY
/111]))

/]

21




tHYI57B8 Assembly

NO. F i %% Parts No. & ¢ Description 4L¥. Spec. #¥ Quantity
T00M-VA
F‘ NN }E‘_]__w_
01 031-0001 Metal main rotor hub I
02 0310002 Alum. Main Blade Holder 2
. I Ry
03 0310004 Main Blade Pitch Arm 2
~ B
04 03M-0020 Feathering 1
~ oz ¢
05 0310095 Feathering Shaft Sleeve I
Ty . Ri
06 034-0122 T fih 4 1 %ﬁ?ﬂ(o Ring) L0XL7ES 5
Damper 0-Ring
B ERC§ @l ¥
07 031-0063 Mail blade push rod 2
~ i
08 03M-0069 Link rod 2
~ i {5 B
09 03M-0018 Ball Link 2
10 03M-0080 :f 10X16X2 2
pacer
Fh K ALE
1 03M-0125 Thrust Bearing 2
SRS
12 03M-0128 e 15X19X1 2
Spacer
B Flgg N = & 05k
13 08M-0427 Hex Head Socket Screw Mex2T 2
~ Fleg p » & L7 5%
14 08M-0532 Hex Head Socket Screw MbX32 2
~ FIEgp = & 87 5%
15 08M-0308 Hex Head Socket Screw M3x8 4
B Flgg i = & B 5%
16 08M-0325 Hex Head Socket Screw M3X25 2
L FIEE P~ & 2R 5%
17 08M-0610 Socket button head Screw M6X10 2
18 03M-0062 :f 6X15X2 2
pacer
19 04M-0011 O0-RIN 9.5X17. 5X4 2
e
20 010M-0104 Lock Nut M4 2
L
21 010M-0105 Lock Nut M5 2
T
22 02M-B101955 4 i . 10X19X5. 5 2
Thrust bearing
BhiK
23 02M-101905 . 10X19X5 4
Bearing
24 04M-0037 g% 3X6X0. 5 2
pacer

22



tHYI57B8 Assembly

NO. T & %% Parts No. & & Description .+ Spec. #c® Quantity
i
25 02MMF8577Z ) F5X8X2. 5 4
Bearing
T00M-VB
Bl = (F
26 03M-0030 A (L >. ) 1
Upper Bearing Housing
27 |03m-0031 () . 1
Upper Bearing Housing
[ A
28 03M-0044 Servo Instalation Mount 2
29 [03M-0052 LR 1
B iE
30 03M-0058 REFE 1
ik
31 02M6702Z7 ) 15X28X7 2
Bearing
BhiK
32 02MMR105Z7Z . 5X10X4 1
Bearing
Flgg N = & L5k
33 08M-0308 Hex Head Socket Screw M3x8 6
~ FIEgp = & 87 5%
34 08M-0306 Hex Head Socket Screw M3X6 4
T00M-VC
LR
3 01N-0079 Phasing Control Track Mount 1
T
36 [03M-0117 S ad 1
i AV
37 |01M-0094 PIREL T 9
Servo Nut
) P PR T L ELA
38 01N-0087 Plastic Servo Pedestal 2
~ W E T T
39 031-0120 Canopy Retaining Post 2
10 |03M-0119 AR 1
IR P
41 01M-0091 al 3XT7X2 14
Washer
b oipl
12 |03M-0072 Lbatatd 2
Main Frame
B Flgg i = & 05k
43 08M-0308 Hex Head Socket Screw M3x8 14
B Flgg i = & B 5%
4 08M-2518 Hex Head Socket Screw M2. 5X18 4
~ FIgg p = & 8T 5%
45 08M-2512 Hex Head Socket Screw M2. 5X12 8
B Flgg i = & 035k
46 08M-2506 Hex Head Socket Screw M2. 5X6 6
)
47 04M-0036 i 2. 6x6x0. 6 12

Spacer

23



tHYI57B8 Assembly

NO. F i %% Parts No. & ¢ Description 4L¥. Spec. #¥ Quantity
T00M-VD
48 03M-0067 ESCH 24+ 1
_ i =
49 0310081 Main Frame Mount Bolt 1
" F T
50 03M-0103 Servo Instalation Mount 2
_ i =
ol 01M-0104 Main Frame Mount Bolt 2
i B0 A
o2 03M-0094 Main Frame Bracket I
~ W E T T
03 031-0103 Canopy Retaining Post 2
54 |03M-0090 i 2
Skid Brace
FIRF P
55 |01M-0091 FRIF 3X7X2 22
Washer
FIRF P
56 01IM-0109 I 2. 6X6X2 8
Washer
57 |03%-0099 R 1
~ YroE4FE G B
o8 031-0108 Skid Pipe End Cap 4
) o2 48
59 03M-0068 Alun. Skid 2
60 |03M-0123 Xk 6X9 2
61 |03M-0071 B & Rl 2
Main Frame
FIEgp = & 87 5%
b2 08M-0308 Hex Head Socket Screw M3x8 22
LN VR
63 09M-0316 Set Screw M3X16 4
64 07M-0308 UL M3X08 18
- Flat Hex Head Screw
Flgg i = & 05k
65 08M-2508 Hex Head Socket Screw M2. 5X8 8
Fleg p » & L7 5%
66 08M-2512 Hex Head Socket Screw M2. 5X12 4
~ FIEgp = & 8T 5%
b7 08M-0312 Hex Head Socket Screw M3X12 4
ELaNG VR
68 09M-0305 Set Screw M3X5 4
e
69 04M-0036 Spacer 2. 6x6x0. 6 4
B Flgg = & 05k
70 08M-0318 Hex Head Socket Screw M3X18 2
T00M-VE

24




tHYI57B8 Assembly

NO. F i %% Parts No. & ¢ Description 4L¥. Spec. #¥ Quantity
~ & % B
71 03M-0066 Vetal Washer 18X25X1.5 2
72 |03v-0075 S I
Main Spur Gear
73 |o3M-0026 L%k 1
Main Spur Mount
0 HE
4 |034-0029 A 1
iﬁl %"«!&L“, Hx
75 03M-0126 A 1
76 |03¥-0076 Lailiag 9
#* E TR R
77 |03M-0106 ik 4
=573 ok
78 |01M-0091 FRI 3X7X2 18
Washer
B Flgg i = & L5k
& 08M-0308 Hex Head Socket Screw M3x8 J
B Flgg i = & L5k
80 08M-0318 Hex Head Socket Screw M3X18 14
81 07M-2508 L M2. 5X08 6
Flat Hex Head Screw ’
Hedhz
82 03M-0027 One-way Clutch Shaft I
% B
83 03M-0128 15X19X1 1
Washer
B dgh
84 03M-0014 Vain Shaft 1
B dph T 2R
85 03M-0114 Main Shaft Lock ring 2
86 03M-0150 PIN 3X25 1
T00M-VF
87 |03M-0078 R 5. 0X5. 5mn 1
Linkage Ball ) )
B IR ER
88 03M-0116 Linkage Ball 5. 0X5. bmm 1
89 03M-A0012 Swashplate 1
90 |03M-0127 wne ]
~ i 15 B
91 03M-0018 Ball Link 6
~ i %
92 03M-0070 Link rod 3
~ FIgg p = & 87 5%
93 08M-0205 Hex Head Socket Screw M2X5 1
SV
94 09M-0405 Set Screw M4X5 4

25




tHYI57B8 Assembly

NO. F i %% Parts No. & ¢ Description 4L¥. Spec. #¥ Quantity
95 09M-0316 LR M3X16 6
Set Screw
FIZE P = & 87 5%
%6 08M-0412 Hex Head Socket Screw M4X12 2
T00M-VG
ke $h
I 03M-0142 Tail Rotor Shaft 1
- e
98 03)-0134 One-piece Tail Uint Housing 1
# 5
99 03M-0146 L 1
Pinion Gear
# 5
100 03M-0147 L 1
Pinion Gear
~ - ook U R
101 01N-0098 Tail Rotor Control Arm Mount I
102 |o7M-2506 UL M2. 5X06 I
- Flat Hex Head Screw ’
FIggp = & 8T 5%
103 08M-2512 Hex Head Socket Screw M2. 5X12 2
B Flgg i = & 05k
104 08M-0308 Hex Head Socket Screw M3x8 1
BhiK
105 02MF695Z7Z ) F5X13X4 2
Bearing
106 09M-0406 LR M4X6 1
Set Screw
i
107 02M6701ZZ ) 12X18X4 2
Bearing
108 01IM-0154 @ 6 fih B 1
T00M-VG
Fh K HLE
109 01M-0032 Thrust Bearing 2.5x4x9. 7 1
B B I H AR
110 01M-0050 Tail Rotor Control Arm 1
=T PR Ef TR
111 01M-0099 Tail Rotor Control Thrust 1
112 03M-0113 K 5X6 1
Linkage Ball
B FIZE P = & 87 5%
13 08M-0212 Hex Head Socket Screw M2X12 1
B FIZE P = & 87 5%
14 08M-2516 Hex Head Socket Screw M2. 5X16 1
i
115 02MMF84Z7Z ) F4X8X3 2
Bearing
500M-1
116 |01M-0009 H 4. 8x3mm I
Linkage Ball )

26



tHYI57B8 Assembly

NO. F i %% Parts No. & ¢ Description 4L¥. Spec. #¥ Quantity
B Byl e TR
17 01N-0043 Tail Pitch Control Lever .
~ o 3224 e i K
118 01M-0044 Tail control Bearing Block !
~ ke ik %
19 01N-0148 Tail Control Slide Bushing !
_ B g 4
120 01N-0134 Tail Control Linkage 2
FIZE P = & 87 5%
121 08M-0208 Hex Head Socket Screw M2X8 1
L F [l &g 7 5%
122 |005M-1208 F RS M2X8 9
Button Screw
Bhi
123 02MF677ZZ . TX11X3 2
Bearing
T00M-VJ
E R A
124 031-0249 Tail Pitch Housing 2
fo g BT R
125 031-0163 Tail Rotor Hub !
+F k¥
126 |03N-0112 Vertical Staibilizer !
Y
127 03N-0121 Tail Rotor Blade 2
128 01M-0215 E S e 1
129 01M-0242 PIN 1
L8 N
130 02M-051004 Thrust bearing 5X10X4 2
i
131 02MR106ZZ . 6X10X3 4
Bearing
Tig &R~ &57 5%
132 03M-0166 TI Hex Head Socket Screw M4Xx8 2
~ FIggp = & 87 5%
133 08M-0318 Hex Head Socket Screw M3X18 2
B Flgg i = & 05k
134 08M-0330 Hex Head Socket Screw M3x30 1
FIRF P
135 |01M-0091 PR 3X7X2 2
Spacer
B Flgg i = & 05k
136 08M-0214 Hex Head Socket Screw M2X14 2
e
137 010M-0103 Lock Nut M3 2
138 |01M-0162 R 4. 8x8. 5mm 2
Linkage Ball ) )
LONE R
139 09M-0404 Set Screw M4X4 1
_ e
140 03M-0165 Spacer 8X10X0. 3 2

27



tHYI57B8 Assembly

NO. T & %% Parts No. & & Description .+ Spec. #c® Quantity
B FIZE P = & 87 5%
141 08M-0325 Hex Head Socket Screw M3X25 1
T00M-VK
~ i 15 B
142 03M-0018 Ball Link 2
53
143 03M-0096 Tail Boom 1
SR I Z E i
144 |01M-186B k2R R ETL I
Bracket
] PEE¥ I
145 03M-0105 Tail Support 4
~ ke 3 1% H IR
146 03M-0107 Tail Rod Guide 2
~ )3 ? s
147 03M-A151 Tail Support 2
] I g g
148 03M-0110 Tail Conrol Rod !
149 [03M-0111 S 9
150 03M-0097 @ 6 fih 1
151 0IM-0218 B# L 3 2
152 0IM-0221A R e 4
i
153 02MR148ZZ ) 8X14X4 4
Bearing
=
154 010M-125 ’ M2.5 4
Nut
Flgg i = & 05k
155 08M-2512 Hex Head Socket Screw M2. 5X12 2
Flgg N = & L5k
156 08M-0308 Hex Head Socket Screw M3x8 4
FIEgp = & 87 5%
157 08M-2510 Hex Head Socket Screw M2. 5X10 2
~ L FElEg p s 7 R 5k
158 0114-2504 Self Drilling Sockew 2. 5x4 2
FIRF P
159 [01M-0091 PRI 3X7X2 4
Spacer
FIEEp = & 8T 5%
160 08M-0310 Hex Head Socket Screw M3X10 2
161 09M-0316 L AR5 M3X16 2
- Set Screw
Bo dd
162 04M-0041 AB Velcro 4
e
163 010M-0103 Lock Nut M3 1
B & FF4E 2R
164 [01M-0163 sl 2




tHYI57B8 Assembly

NO. F i %% Parts No. & ¢ Description 4L¥. Spec. #¥ Quantity
T00M-VL
WEF T E
165 01N-0107 Canopy Mount Rubber Grommets 4
2 sl ;l:/ %
166 |03M-0100 I 1
Fiberglass Canopy
# 5
167 03M-0152 .ﬁﬁ 13T 1
Pinion Gear
o g
168 04M-0041 AB Velero 2
FIZE P = & 87 5%
169 08M-0308 Hex Head Socket Screw M3x8 4
B FIZE P = & 87 5%
170 08M-0318 Hex Head Socket Screw M3X18 4
B FIZE P = & 87 5%
I 08M-2506 Hex Head Socket Screw M2. 5X6 4
B FIZE P = & 87 5%
172 08M-0408 Hex Head Socket Screw M4Xx8 4
B
173 02M686Z7Z . 6X13X5 1
Bearing
174 09M-0505 LR M5X5 1
Set Screw
I% é }Z:E
175 034-0033 Hex Head Socket Screw 1
176 |03M-0057 SE&E 1
motor pinion gear mount
177 |osM-0212 M P 7 & 558 M2X12 4
Hex Head Socket Screw
LS
178 010M-0102 ’ M2 4
Nut
179 03M-0079 s 5X5 3
Linkage Ball
180 [03M-0113 R 5X8 I
Linkage Ball
i dy i B
181 [034-0168 PR B 3

29



